

Testing. Advising. Assuring.

SUMMARY OF TEST : 190667

Winlock Security Ltd


Halesfield 8, Telford, Shropshire. TF7 4ES


This document confirms that performance testing has been carried out on a Winlock security Ltd Boa Restrictor(Product Num- WB5113/7-5213/7-5021) fitted to a timber top hung window to EN14351-1:2006 Windows and doors – Product standard, performance characteristics – Part 1: Windows and external pedestrian doorsets without resistance to fire and/or smoke leakage characteristics, on 23rd March 2010.

The following results were achieved:

Summary of tests	Result
EN 14351-1:2006 Clause 4.8 – Load-bearing capacity of safety devices	PASS

This summary accompanies and must be used only in conjunction with Test Report number 190667.


Summary prepared by
C. Bryan*
Laboratory Technician


Approved by
S. Wilkes*
Deputy Operations Manager



* For and on behalf of Exova WarringtonAPT.

Date issued: 1st April 2010, Issue 1

Testing carried out by Exova WarringtonAPT Laboratories Ltd.
At Key Industrial Park, Fernside Rd., Willenhall. West Midlands. WV13 3YA